
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials *  
5. Draft permit * 
6. Technical summary or fact sheet * 

* NOTE: This application was declared Administratively Complete before June 1, 2024. The 
application materials, draft permit, and technical summary or fact sheet are available 
for review at the Public Viewing Location provided in the NAPD. 
[...]
is licensed not less than one level below the category for the facility. 

 
2. The facility is not located in the Coastal Management Program boundary.  

 
3. The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). The 

permittee has submitted sufficient evidence of legal restrictions prohibiting residential 
structures within the part of the buffer zone not owned by the permittee according to 30 TAC 
§ 309.13(e)(3). (See Attachment A.) 

 
4. The permittee shall provide facilities for the protection of its wastewater treatment facility 

from a 100-year flood. 
 

5. In accordance with 30 TAC § 319.9, a permittee that has at least twelve months of 
uninterrupted compliance with its bacteria limit may notify the commission in writing of its 
compliance and request a less frequent measurement schedule. To request a less frequent 
schedule, the permittee shall submit a written request to the TCEQ Wastewater Permitting 
Section (MC 148) for each phase that includes a different monitoring frequency. The request 
must contain all of the reported bacteria values (Daily Avg. and Daily Max/Single Grab) for 
the twelve consecutive months immediately prior to the request. If the Executive Director 
finds that a less frequent measurement schedule is protective of human health and the 
environment, the permittee may be given a less frequent measurement schedule. For this 
permit, five/week may be reduced to three/week in both phases. A violation of any 
bacteria limit by a facility that has been granted a less frequent measurement 
schedule will require the permittee to return to the standard frequency 
schedule and submit written notice to the TCEQ Wastewater Permitting Section 
(MC 148). The permittee may not apply for another reduction in measurement frequency 
for at least 24 months from the date of the last violation. The Executive Director may 
establish a more frequent measurement schedule if necessary to protect human health or the 
environment. 
 

6. Prior to construction of the 0.05 MGD treatment facilities, the permittee shall submit to the 
TCEQ Wastewater Permitting Section (MC 148) a summary transmittal letter in accordance 
with the requirements in 30 TAC § 217.6(d). If requested by the Wastewater Permitting 
Section, the permittee shall submit plans, specifications, and a final engineering design 
report which comply with 30 TAC Chapter 217, Design Criteria for Domestic Wastewater 
Systems. The permittee shall clearly show how the treatment system will meet the effluent 



San Antonio River Authority TPDES Permit No. WQ0010749008 
 

Page 35 

limitations required on Page 2a of this permit.  A copy of the summary transmittal letter 
shall be available at the plant site for inspection by authorized representatives of the TCEQ. 

 
Plans and specifications have been approved for the 0.025 MGD wastewater treatment 
facility, in accordance with 30 TAC § 217, Design Criteria for Domestic Wastewater Systems. 
A summary transmittal approval letter was issued February 29,2012 (Log No. 1011/072). 

 
7. Reporting requirements according to 30 TAC §§ 319.1-319.11 and any additional effluent 

reporting requirements contained in this permit are suspended from the effective date of the 
permit until plant startup or discharge, whichever occurs first, from the facility described by 
this permit. The permittee shall provide written notice to the TCEQ Regional Office (MC 
Region 13) and the Applications Review and Processing Team (MC 148) of the Water Quality 
Division, in writing at least forty-five days prior to plant startup or anticipated discharge, 
whichever occurs first, and prior to completion of each additional phases on Notification of 
Completion Form 20007. 

 
 
 



San Antonio River Authority TPDES Permit No. WQ0010749008 
 

Page 36 

CONTRIBUTING INDUSTRIES AND PRETREATMENT REQUIREMENTS 
 
1. The following pollutants may not be introduced into the treatment facility: 
 

a. Pollutants which create a fire or explosion hazard in the publicly owned treatment works 
(POTW), including, but not limited to, waste streams with a closed-cup flash point of less 
than 140° Fahrenheit (60° Celsius) using the test methods specified in 40 CFR § 261.21; 

 
b. Pollutants which will cause corrosive structural damage to the POTW, but in no case 

shall there be discharges with a pH lower than 5.0 standard units, unless the works are 
specifically designed to accommodate such discharges; 

 
c. Solid or viscous pollutants in amounts which will cause obstruction to the flow in the 

POTW, resulting in Interference;  
 

d. Any pollutant, including oxygen-demanding pollutants (e.g., biochemical oxygen 
demand or BOD), released in a discharge at a flow rate and/or pollutant concentration 
which will cause Interference with the POTW;  

 
e. Heat in amounts which will inhibit biological activity in the POTW, resulting in 

Interference, but in no case shall there be heat in such quantities that the temperature at 
the POTW treatment plant exceeds 104° Fahrenheit (40° Celsius) unless the Executive 
Director, upon request of the POTW, approves alternate temperature limits; 

 
f. Petroleum oil, nonbiodegradable cutting oil, or products of mineral oil origin in amounts 

that will cause Interference or Pass Through; 
 

g. Pollutants which result in the presence of toxic gases, vapors, or fumes within the POTW 
in a quantity that may cause acute worker health and safety problems; and 

 
h. Any trucked or hauled pollutants except at discharge points designated by the POTW. 

 
2. The permittee shall require any indirect discharger to the treatment works to comply with 

the reporting requirements of Sections 204(b), 307, and 308 of the Clean Water Act, 
including any requirements established under 40 CFR Part 403 [rev. Federal Register/ Vol. 
70/ No. 198/ Friday, October 14, 2005/ Rules and Regulations, pages 60134-60798]. 

 
3. The permittee shall provide adequate notification to the Executive Director, care of the 

Wastewater Permitting Section (MC 148) of the Water Quality Division, within 30 days 
subsequent to the permittee’s knowledge of either of the following:  

 
a. Any new introduction of pollutants into the treatment works from an indirect discharger 

which would be subject to Sections 301 and 306 of the Clean Water Act if it were directly 
discharging those pollutants; and 

 
b. Any substantial change in the volume or character of pollutants being introduced into 

the treatment works by a source introducing pollutants into the treatment works at the 
time of issuance of the permit. 

 
Any notice shall include information on the quality and quantity of effluent to be introduced 
into the treatment works and any anticipated impact of the change on the quality or quantity 
of effluent to be discharged from the POTW.  

 
Revised July 2007 



San Antonio River Authority TPDES Permit No. WQ0010749008 
 

 

 
 

The picture can't be displayed.



 

 

STATEMENT OF BASIS/TECHNICAL SUMMARY 
AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

 
DESCRIPTION OF APPLICATION 
 
Applicant:  San Antonio River Authority 

Texas Pollutant Discharge Elimination System (TPDES) Permit 
No. WQ0010749008, EPA ID No. TX0133094 

 
Regulated Activity: Domestic Wastewater Permit 
 
Type of Application: Renewal 
 
Request: Renewal with no changes 
 
Authority: Federal Clean Water Act (CWA) § 402; Texas Water Code (TWC) 

§ 26.027; 30 Texas Administrative Code (TAC) Chapters 30, 
305, 307, 309, 312, and 319; Commission policies; and United 
States Environmental Protection Agency (EPA) guidelines. 

 
EXECUTIVE DIRECTOR RECOMMENDATION 
 
The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of five 
years from the date of issuance.  
 
REASON FOR PROJECT PROPOSED 
 
The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a 
renewal of the existing permit that authorizes the discharge of treated domestic wastewater at a 
daily average flow not to exceed 0.025 million gallons per day (MGD) in the Interim phase and a 
daily average flow not to exceed 0.05 MGD in the Final phase. The existing wastewater 
treatment facility serves the First Responders Academy. 
 
PROJECT DESCRIPTION AND LOCATION 
 
The First Responders Academy Wastewater Treatment Facility is a membrane bioreactor (MBR) 
facility. Treatment units in the Interim phase include a lift station, a 2mm drum screen, a 
manual bar screen, an aeration tank with two MBR units, an aerated sludge holding tank and an 
ultraviolet light (UV) disinfection system. Treatment units in the Final phase will include a lift 
station, a 2mm drum screen, a manual bar screen, two aeration tanks with four MBR units, a 
pre-aeration tank, an aerated sludge holding tank and a UV disinfection system. Currently, the 
facility is not in operation.  
 
Sludge generated from the treatment facility is hauled by a registered transporter to Upper 
Martinez Plant Wastewater Treatment Facility, Permit No. WQ0010749003, and Martinez II 
Plant Wastewater Treatment Facility, Permit No. WQ0010749004, to be digested, dewatered, 
and then disposed of with the bulk of the sludge from the plant accepting the sludge.  The draft 
permit also authorizes the disposal of sludge at a TCEQ-authorized land application site, co-
disposal landfill, wastewater treatment facility, or facility that further processes sludge.                   
 



San Antonio River Authority 
TPDES Permit No. WQ0010749008 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 2  

 
The plant site is located at 15775 Interstate 35 South, Atascosa, in Bexar County, Texas 78002.  

 
Outfall Location:  

Outfall Number Latitude Longitude 
001 29.264038 N 98.704386 W 

 
The treated effluent is discharged to Elm Creek, thence to the Medina River Below Medina 
Diversion Lake in Segment No. 1903 of the San Antonio River Basin. The unclassified receiving 
water use is high aquatic life use for Elm Creek.  The designated uses for Segment No. 1903 are 
primary contact recreation, public water supply, aquifer protection, and high aquatic life use. 
The effluent limitations in the draft permit will maintain and protect the existing instream uses. 
All determinations are preliminary and subject to additional review and/or revisions. 
 
Effluent limitations for the conventional effluent parameters (i.e., Five-Day Biochemical Oxygen 
Demand or Five-Day Carbonaceous Biochemical Oxygen Demand, Ammonia Nitrogen, etc.) are 
based on stream standards and waste load allocations for water-quality limited streams as 
established in the Texas Surface Water Quality Standards (TSWQS) and the State of Texas 
Water Quality Management Plan (WQMP). 
 
In a case such as this, end-of-pipe compliance with pH limits between 6.0 and 9.0 standard 
units reasonably assures instream compliance with the TSWQS for pH when the discharge 
authorized is from a minor facility. This technology-based approach reasonably assures 
instream compliance with TSWQS criteria due to the relatively smaller discharge volumes 
authorized by these permits. This conservative assumption is based on TCEQ sampling 
conducted throughout the state which indicates that instream buffering quickly restores pH 
levels to ambient conditions. Similarly, this approach has been historically applied within EPA 
issued NPDES general permits where technology-based pH limits were established to be 
protective of water quality criteria. 
 
The effluent limitations in the draft permit have been reviewed for consistency with the WQMP.  
The proposed effluent limitations are contained in the approved WQMP. 
 
The discharge from this permit action is not expected to have an effect on any federal 
endangered or threatened aquatic or aquatic dependent species or proposed species or their 
critical habitat.  This determination is based on the United States Fish and Wildlife Service’s 
(USFWS) biological opinion on the State of Texas authorization of the Texas Pollutant Discharge 
Elimination System (TPDES; September 14, 1998, October 21, 1998 update).  To make this 
determination for TPDES permits, TCEQ and EPA only consider aquatic or aquatic dependent 
species occurring in watersheds of critical concern or high priority as listed in Appendix A of the 
USFWS biological opinion. Though the Peck’s cave amphipod (Stygobromus pecki), Comal 
Springs dryopid beetle (Stygoparnus comalensis), and San Marcos salamander (Eurycea nana) 
can occur in Bexar County, the discharge is not to a watershed of high priority per Appendix A of 
the USFWS biological opinion.  The determination is subject to reevaluation due to subsequent 
updates or amendments to the biological opinion.  The permit does not require EPA review with 
respect to the presence of endangered or threatened species. 
 



San Antonio River Authority 
TPDES Permit No. WQ0010749008 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 3  

Segment No. 1903 is currently listed on the State’s inventory of impaired and threatened waters, 
the 2022 Clean Water Act Section 303(d) list. The listing is specifically for bacteria in water 
from the confluence with the San Antonio River upstream to the confluence with Medio Creek 
(AUs 1903_01, 1903_02 and 1903_03).  This facility is designed to provide adequate 
disinfection and, when operated properly, should not add to the bacterial impairment of the 
segment. In addition, in order to ensure that the proposed discharge meets the stream bacterial 
standard, an effluent limitation of 126 colony-forming units (CFU) or most probable number 
(MPN) of Escherichia coli per 100 ml has been continued in the draft permit. 
 
SUMMARY OF EFFLUENT DATA 
 
There is no effluent data available since the facility is not in operation.   
 
DRAFT PERMIT CONDITIONS 
 
The draft permit authorizes a discharge of treated domestic wastewater at an interim volume not 
to exceed a daily average flow of 0.025 MGD and a final volume not to exceed a daily average 
flow of 0.05 MGD. 
 
The effluent limitations in both phases of the draft permit, based on a 30-day average, are 10 
mg/l CBOD5, 15 mg/l TSS, 3.0 mg/l NH3-N, 126 CFU or MPN of E. coli per 100 ml, and 3.0 mg/l 
minimum dissolved oxygen (DO). The permittee shall utilize an UV system for disinfection 
purposes and shall not exceed a daily average E. coli limit of 126 CFU or MPN per 100 ml.  
  
The First Responders Academy WWTP does not appear to receive significant industrial 
wastewater contributions. Based on the information provided by the permittee in the most 
recent TPDES permit application, the TCEQ determined that there are no significant industrial 
wastewater contributions currently being discharged to the permittee’s POTW. 
Permit requirements for pretreatment are based on TPDES regulations contained in 30 TAC 
Chapter 305 which references 40 CFR Part 403, General Pretreatment Regulations for Existing 
and New Sources of Pollution [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 
2005/ Rules and Regulations, pages 60134-60798].   The permit includes specific requirements 
that establish responsibilities of local government, industry, and the public to implement the 
standards to control pollutants which pass through or interfere with treatment processes in 
publicly owned treatment works or which may contaminate the sewage sludge.  This permit has 
appropriate pretreatment language for a facility of this size and complexity. 
 
The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 
312, Sludge Use, Disposal, and Transportation. Sludge generated from the treatment facility is 
hauled by a registered transporter to Upper Martinez Plant Wastewater Treatment Facility, 
Permit No. WQ0010749003, and Martinez II Plant Wastewater Treatment Facility, Permit No. 
[...]
If yes, identify the dates, duration, a description of the pollutants passing through the 
treatment plant, and probable cause(s) and possible source(s) of each pass through event. 
Include the names of the IUs that may have caused pass through.  

Click to enter text. 

D. Pretreatment program 

Does your POTW have an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2 only of this Worksheet. 

Is your POTW required to develop an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2.c. and 2.d. only, and skip Section 3. 

If no to either question above, skip Section 2 and complete Section 3 for each significant 
industrial user and categorical industrial user. 

 

E. Service Area Map 

Attach a map indicating the service area of the POTW. The map should include the 
applicant’s service area boundaries and the location of any known industrial users 
discharging to the POTW.  Please see the instructions for guidance. 

Attachment: Click to enter text. 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 90) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment program 
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18? 

☐   Yes ☐   No 

If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 30 

Click to enter text. 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved pretreatment 
program that have not been submitted to TCEQ for review and acceptance? 

☐   Yes ☐   No 

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

Click to enter text. 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary. 

Table 3.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

     

     

     

     

     

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 30 

Click to enter text. 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 90) 

A. General information 

Company Name: N/A 

SIC Code: Click to enter text. 

Contact name: Click to enter text. 

Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Telephone number: Click to enter text. 

Email address: Click to enter text. 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

N/A 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

N/A 

D. Flow rate information 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 29 of 30 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☐   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: N/A 

Click or tap here to enter text. Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☒   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

Click to enter text. 



First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

Attachment 3 

Permanent Easement 

Reference: Domestic Administrative Report 1.0 

Section 9 D 

















First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

Attachment 14 

 Site Drawing 

Reference: Domestic Technical Report 1.0 

Section 3 



14



First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

Attachment 14 

 Site Drawing 

Reference: Domestic Technical Report 1.0 

Section 3 



14



First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

 Water Balance 

This application is for a renewal, water balance is not required for a 
renewal. 



First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

Attachment 12 

 Type and Dimension of Each Treatment Unit 

Reference: Domestic Technical Report 1.0 

Section 2 B 



Attachment 12 

Type and Dimension of each Treatment Unit 

Table 1 
FRA – Wastewater Treatment Plant 

Design Basis Summary 
Design Process Unit Phase I Phase II 
Influent Pumps Station 
Equalization Basin/Wet Well 15,600 gal; 10’dia x 26’ depth 15,600 gal; 10’dia x 26’ depth 
Pumps (3) 30gpm (2) 30 gpm  (1) 60 gpm
Pretreatment 
Screening 100gpm,<2mm Stainless Steel, Auto 

Spray Wash, Manual Backup Screen 
100gpm,<2mm Stainless Steel, Auto 
Spray Wash, Manual Backup Screen 

Solids Handling 7” O.D. Spiral Conveyor, 5.5’ 
Trough length. Closed Container 
(Off-Site Disposal) 

7” O.D. Spiral Conveyor, 5.5’ 
Trough length. Closed Container 
(Off-Site Disposal) 

Aeration/MBR/Aerated Sludge Holding Tank overall 
Overall Entire Tank: 

      11’W x 11’H x 38’L 
Aeration Tank:  
      Not Used 
MBR Tanks:  

(1) 5.5’W x 11’H x 11’ L
Aerated Sludge Holding Tank:         
      11’ W x 11’ H x 12’ Long 

Entire Tank: 
      11’W x 11’H x 38’L 
Aeration Tank:  
      11’ W x 11’ H x 14’ L 
MBR Tanks:  

(2) 5.5’W x 11’H x 11’ L
Aerated Sludge Holding Tank:         
      11’ W x 11’ H x 12’ Long 

Aeration Tank 
Biological Treatment Combined in Tank with MBR 

Process 
(2) STM Bio-Wheel rotating
fixed film aerators.
2.6 m dia. x 0.75 m width

MBR Tanks 
Tanks Operated (1) 5.5’W x 11’H x 11’ L (2) 5.5’W x 11’H x 11’ L
MBR Modules (2) MFM 100 Modules (4) MFM 100 Modules
Membrane Surface Area 3,315 ft2 6,631 ft2 
CIP/Permeate Skid 
CIP Tank 300 gal HDPE tank 300 gal HDPE tank 
Chemical Tanks (3) 25 gallon (3) 25 gallon
UV Disinfection 
Reactor Channel 9” W x 12” D x 12’ L 

6” Water Depth 
9” W x 12” D x 12’ L 
6” Water Depth 

Number of Banks (2) (2) 
Number of UV Bulbs (12) (12) 
Bulb Length 12’ 12’ 
Aerated Sludge Holding Tank 
Storage Approx. 9,700 gal Approx. 9,700 gal 



First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

Attachment 11 

 Description of Treatment Process 

Reference: Domestic Technical Report 1.0 

Section 2 A 



Attachment 11 

Description of Treatment Process 

The First Responders ACCD WWTP treatment process consists of mechanical fine screening, aerobic  
pre-treatment, membrane bio filtration, aerated waste sludge holding, and UV disinfection, constructed 
in two phases. The first phase of operation will be capable of treating 25,000 gallons per day (GPD), 
measured on an ADF basis. The second will increase its capacity to 50,000 GPD.  During the first phase of 
operation all required biological treatment will be provided in the membrane bio-reactor MBR tank.  

The treatment process during phase I will begin with the sewage being pumped by a lift station from a 
large wet well, which will also serve as an equalization basin. The raw sewage will be pumped through 
an internally fed rotating 2mm drum screen, with a manual screen back-up unit.  The screenings will be 
dewatered, compacted and deposited in a closed dumpster vessel for off-site landfill disposal, while the 
screened raw sewage will flow into the aerated submerged MBR tank, where it will come in contact with 
a dense population of microorganisms (mixed liquor). Coarse air diffusers will be installed under the 
membrane units to provide ample oxygen to the beneficial bacteria, to aid in nitrification of ammonia 
and to continuously scour the membrane surfaces. The membrane units provide mechanical filtration of 
the solids, and are automatically backwashed 1 hour in every 24 hours of use on average (as determined 
by a monitored pressure drop in the system).  

Permeate is then collected in an equalization tank and is gravity fed to the UV channel. The UV channel 
is equipped with the two banks of 6 lamps to disinfect remaining organisms in the effluent. 

Waste activated sludge and scum from the aerated submerged MBR tanks will be pumped into an 
aerated waste activated sludge (WAS) holding tank where coarse bubble diffusers will supply enough 
oxygen to the WAS to maintain an aerobic environment and provide some incidental  digestion of solids. 
The supernatant decant is then pumped back to the equalization tank. Waste activated sludge having an 
anticipated average 2% total solids (TS) concentration will periodically be transferred to a sewage tanker 
to be hauled to Martinez II WWTP for final sludge digestion and processing.  More detail on solids 
management and processing is given in attachments 11 and 15. 

All process tanks and equipment will initially be constructed to support the ultimate 50,000 GPD 
treatment capacity with the exceptions of the pre-aeration and expanded MBR filter equipment. The 
pre-aeration  rotating fixed film aerators will not be installed and only two MBR filter units are needed 
for the initial 25,000 GPD flow. The aeration tank will initially be empty (piped through) with the 
screened sewage routed directly to the MBR tank. Only two (2) of the ultimate four (4) MBR units will 
initially be installed in the dual MBR tanks during the interim 25,000 GPD capacity phase.  Including the 
pre aeration and MBR tanks with initial construction will allow for an efficient transition to the higher 
capacity when needed.    

The anticipated phase II process will require additional MBR aeration and installation of the two (2) 
WesTech STM© rotating fixed film aerators in the partitioned pre-aeration tank.  Return activated 
sludge (RAS) from the aerated submerged MBR tank will be recirculated to the pre-aeration tank to 



support active biological process treatment.   Two (2) additional MBR units (expanded total of four) with 
additional coarse air diffusers will also be installed in the dual MBR tanks.  The phase 1 empty pre-
aeration tank will be fitted with a gravity drain to manage rainwater accumulation. The temporary drain 
will be permanently capped when the basins is brought into service. All other components have been 
sized and will initially be constructed to meet the ultimate 50,000 GPD treatment capacity size.  



First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

Attachment 15 

 Agreement From Facility Accepting Sludge 

Reference: Domestic Technical Report 1.0 

Section 9 A 



First Responders Academy WWTP San Antonio River Authority WQ0010749-008 

Attachment 15 

Re: Permit Application 
Applicant Name: San Antonio River Authority (CN600790620) 
Type of Authorization: Permit Renewal 
Site Name: First Responders Academy WWTP (WQ0010749-008) 

Upper Martinez Wastewater Treatment Plant (Permit No. WQ0010749-003) and 
Martinez II Wastewater Treatment Plant (Permit No. WQ0010749-004) agree to accept 
sewage sludge from the First Responders Academy WWTP (Permit No. WQ10749-008). 

All three Treatment Plants are owned and operated by the San Antonio River Authority. 

If you have any questions or need additional information, please call me at (210) 302-
4200. 

Sincerely, 

��Z 
�-

� nAnderson 
Deputy Director, Utilities Operations 
San Antonio River Authority 

Date 



First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

Attachment 13 

 Flow Diagram 

Reference: Domestic Technical Report 1.0 

Section 2 C 



• � • 

I � 

• 

! 
�- .,.., }

[_j 
-

·-:::@::.
.... 

,..ffiff.,� ::;..,:, • : =� ,.1,:· :.i:..;.:,:;·:.: : . .::.:.:•::;: l.m!!....- .·. 
� ::::� 

::.::.\ .::"-. "-.: 
•.·. - ·,: •.·. 

i::=: :�: 
'--1::::::•:•.·· 

sn«� fDfflP UiW YDWH« J:HW 

(f'YI" - TIO tllAMS) (1'\IP" - two ftlt..S) 

, ... ... 
a�•OIJO,tMfJ otcl,Hf A'

• • •
'i 

I 

·irtttrt�. n� � - ..... --

. _..,,_} 

'!W!},w-
-

._. ...._,. '"" * 
SAN ANTONlO RNER Al.miORITY 

�---"-""' 
-- - PROCESS FLOW OIAGRA11 ATT 13A

' -
l(l)l,.GUINTl(QfflUT 

' 
..... •"'•o••• P.0.1011:.,,,_ (50,000 GPO FINAL PHASE) ... ..... ., ,.., ......,,,,,.,.,.. s.AH A.""ltlNIQ. ff.XAS 1l2IM9llO ' 

Attachment 13AWQ0010749-008



• � • 

I � 

• 

! 
�- .,.., }

[_j 
-

·-:::@::.
.... 

,..ffiff.,� ::;..,:, • : =� ,.1,:· :.i:..;.:,:;·:.: : . .::.:.:•::;: l.m!!....- .·. 
� ::::� 

::.::.\ .::"-. "-.: 
•.·. - ·,: •.·. 

i::=: :�: 
'--1::::::•:•.·· 

sn«� fDfflP UiW YDWH« J:HW 

(f'YI" - TIO tllAMS) (1'\IP" - two ftlt..S) 

, ... ... 
a�•OIJO,tMfJ otcl,Hf A'

• • •
'i 

I 

·irtttrt�. n� � - ..... --

. _..,,_} 

'!W!},w-
-

._. ...._,. '"" * 
SAN ANTONlO RNER Al.miORITY 

�---"-""' 
-- - PROCESS FLOW OIAGRA11 

ATT 13B
' -

l(l)l,.GUINTl(QfflUT 

' 
..... •"'•o••• P.0.1011:.,,,_ (50,000 GPO FINAL PHASE) ... ..... ., ,.., ......,,,,,.,.,.. s.AH A.""ltlNIQ. ff.XAS 1l2IM9llO ' 

Attachment 13BWQ0010749-008



First Responders Academy Wastewater Discharge Permit Renewal 05/2024 
TPDES No. WQ0010749-008 (EPA I.D. TX0133094) 

Attachment 13 

 Flow Diagram 

Reference: Domestic Technical Report 1.0 

Section 2 C 



• � • 

I � 

• 

! 
�- .,.., }

[_j 
-

·-:::@::.
.... 

,..ffiff.,� ::;..,:, • : =� ,.1,:· :.i:..;.:,:;·:.: : . .::.:.:•::;: l.m!!....- .·. 
� ::::� 

::.::.\ .::"-. "-.: 
•.·. - ·,: •.·. 

i::=: :�: 
'--1::::::•:•.·· 

sn«� fDfflP UiW YDWH« J:HW 

(f'YI" - TIO tllAMS) (1'\IP" - two ftlt..S) 

, ... ... 
a�•OIJO,tMfJ otcl,Hf A'

• • •
'i 

I 

·irtttrt�. n� � - ..... --

. _..,,_} 

'!W!},w-
-

._. ...._,. '"" * 
SAN ANTONlO RNER Al.miORITY 

�---"-""' 
-- - PROCESS FLOW OIAGRA11 ATT 13A

' -
l(l)l,.GUINTl(QfflUT 

' 
..... •"'•o••• P.0.1011:.,,,_ (50,000 GPO FINAL PHASE) ... ..... ., ,.., ......,,,,,.,.,.. s.AH A.""ltlNIQ. ff.XAS 1l2IM9llO ' 

Attachment 13AWQ0010749-008



• � • 

I � 

• 

! 
�- .,.., }

[_j 
-

·-:::@::.
.... 

,..ffiff.,� ::;..,:, • : =� ,.1,:· :.i:..;.:,:;·:.: : . .::.:.:•::;: l.m!!....- .·. 
� ::::� 

::.::.\ .::"-. "-.: 
•.·. - ·,: •.·. 

i::=: :�: 
'--1::::::•:•.·· 

sn«� fDfflP UiW YDWH« J:HW 

(f'YI" - TIO tllAMS) (1'\IP" - two ftlt..S) 

, ... ... 
a�•OIJO,tMfJ otcl,Hf A'

• • •
'i 

I 

·irtttrt�. n� � - ..... --

. _..,,_} 

'!W!},w-
-

._. ...._,. '"" * 